

TEST REPORT

No.: SZIN2110013090ML-01

Date: Oct 25, 2021

Page: 1 of 2

CUSTOMER NAME: RISE OPTOELECTRONICS CO., LTD

ADDRESS: 4F, BUILDING 4A, KELUNTE IND.PARK, GANLI SIX ROAD,

BUJI,518112 SHENZHEN, CHINA

Sample Name 316L STAINLESS STEEL SCREW

Product Specification M5*8

Material and Mark 316L STAINLESS STEEL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

SGS Ref. No. : SHIN2110072287ML

Date of Receipt : Oct 14, 2021 **Testing Start Date** : Oct 14, 2021 **Testing End Date** : Oct 20, 2021

Test result(s) For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to

the sample(s) tested)

Signed for SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch **Testing Center**

Peter_Lau

Authorized signatory



agreed in writing, this document is issued by the Company subject to its General Conditions of Service on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx.and.for electronic format do and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this do nation contained hereon reflects the Company's findings at the time of its intervention only and within this, if any. The Company's sole responsibility is to its Client and this document does not exonerate passersising all their rights and obligations under the transaction documents. This document cannot be reunauthorized alteration, forgery or falsifica-cuted to the fullest extent of the law. Unless such sample(s) are retained for 30 days only.



TEST REPORT

No.: SZIN2110013090ML-01

Date: Oct 25, 2021

Page: 2 of 2

Chemical Composition Analysis:

Test Method: C, S: GB/T 20123-2006(Method A) (C/S Analyzer)

Others: SN/T 2718-2010(ICP-OES)

Element	С	Si	Mn	Р	S	Cr	Ni	Мо	Con.
Req.,%	≤0.030	≤1.00	≤2.00	≤0.045	≤0.030	16.0~18.0	10.0~14.0	2.00~3.00	-
Result ,%	0.018	0.41	1.04	0.037	0.001	16.37	10.17	2.08	Pass

Note:

- 1. The results comply with the requirement of ASTM A276/A276M-17 type 316L.
- 2. The test method was carried out by SGS-CSTC Standards Technical Services (ShangHai) Co., Ltd.



Appendix information:

- 1. The test report shall only be used for clients' scientific research, teaching, internal quality control, product research and development, etc... and just for internal reference.
- 2. This report adds conclusion of test item the Report No. SZIN2110013090ML dated Oct 20, 2021 issued by SGS, original report will be invalid from today.

******* End of report******



therwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service print available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format document or Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.asp is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document hat information contained hereon reflects the Company's findings at the time of its intervention only and within the limits nstructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to on from exercising all their rights and obligations under the transaction documents. This document cannot be reproduct full, without prior written approval of the Company. Any unauthorized alteration, foregry or falsification of the content coe of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the content of the law. Unless otherwise stated the content of the law. Unless otherwise stated the content of the law. e transaction documents. This document of unauthorized alteration, forgery or falsificat ocuted to the fullest extent of the law. Unless such sample(s) are retained for 30 days only. except in full, without prior written approval of the Company. Any unauthoriz appearance of this document is unlawful and offenders may be prosecuted to t esults shown in this test report refer only to the sample(s) tested and such samp